

SHIPPER:
HUAXIA INTERNATIONAL STEEL CORPORATION LIMITED



MILL TEST CERTIFICATE

NO458, Building 8-9,
NO.1500 South Lianhua Road, Shanghai, China.
Tel: +86-21-54725826 Fax: +86-21-54717930

Page : **1/3**

Customer : GRICOL S.A.

Address: CARRERA 34 NO.8A-15, CODIGO POSTAL 111611 BOGOTAQ-COLOMBIA

Certificate No. : **HXIC20171108001**

Products : **PRIME COLD ROLLED STAINLESS STEEL STRIP**

Invoice No. : **SCCOSS170411TH5 - S0190**

Specification : **AS PER 430 BA / PVC,SLIT EDGE**

Date : NOV. 8, 2017

No.	Size	N.W.	Heat No.	Coil No.	T.S.	Y.S.	EL	Hardness		C	Si	Mn	P	S	Ni	Cr	Cu
		(MT)			(Mpa)	(%)	HV	HRB	(%)	(%)	(%)	(%)	(%)	(%)	(%)	(%)	
1	0.4mm*120mm*5C	0.769	5137391	WA43833BB	495	297	30	137	74	0.040	0.24	0.50	0.027	0.006	0.13	16.14	/
2	0.4mm*120mm*5C	0.873	5137391	WA43834BB	495	297	30	137	74	0.040	0.24	0.50	0.027	0.006	0.13	16.14	/
3	0.4mm*120mm*6C	0.896	5137391	WA43835BB	495	297	30	137	74	0.040	0.24	0.50	0.027	0.006	0.13	16.14	/
4	0.4mm*120mm*6C	0.879	5137391	WA43836BB	495	297	30	137	74	0.040	0.24	0.50	0.027	0.006	0.13	16.14	/
5	0.4mm*120mm*6C	0.901	5137391	WA43837BB	495	297	30	137	74	0.040	0.24	0.50	0.027	0.006	0.13	16.14	/
6	0.9mm*90mm*2C	0.342	212775	BA3C541AA	482	326	33	143	76	0.050	0.27	0.27	0.017	0.001	0.07	16.05	/
Total :		4.660															

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE IN ACCORDANCE WITH THE ORDER & SPECIFICATION .

AUTHORIZED SIGNATURE

